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Caddy MK5 735105092400 V 01

For kit numbers:

1050924200 --Volkswagen Caddy MK5

VOLKSWAGEN
Caddy MK5
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Original parts from the vehicle

Item Qty. Description

S1 1 Axle

S2 2 Stabiliser arm

Item Qty. Description

S3 2 Stabiliser bracket

S4 1 Panhard rod
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Caddy MK5 VB-FullAir - Rear axle
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Item Qty. Description Part number

1 2 Air spring 1052032611

2 2 Mounting bracket bellow 1052038139

3 2 Mounting bracket bellow 1052038140

4 2 Ball-joint bracket 1052090289

5 2 Height sensor 50mm outside 1052091030

6 2 Height sensor rod L= 65mm 180° 1052094999

7 1 Height sensor bracket 1052096084

8 1 Height sensor bracket 1052096085

9 2 Shock absorber 1052104113B

10 1 Mounting strip (air tank) 1052351134A

11 1 Mounting support air tank 1052351135

12 1 Air coupling 1452251003

13 1 Air coupling M22 x M10x1 1452251004A

14 1 Air tank 5L 2156480006

- 1 Compressor box 1052131250A

- 1 Supply cable 1052201269

Item Qty. Description Part number
(Only for kit nr. 1052351146, WAV-vehicle)

20 1 Panhard rod bracket 1052060278

21 1 Stabiliser bar 1052070229
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Caddy MK5 VB-FullAir - Rear axle
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Item Qty. Description Part number

A 4 Bolt M5x10 8.8 0010105010AA

B 2 Flange bolt M8x20 10.9 0010708020CH

D 1 Flange bolt M10x25 10.9 0010710025CA

E 2 Flange bolt M12x25 10.9 0010712025CA

F 2 Flange bolt M12x75x1.5 (OEM) 0010712075SP

G 2 Flange bolt M12x90x1.5 10.9 ( OEM ) 0010712090SP

H 2 Flange bolt M14x85x1.5 10.9 (OEM) 0010714085SP

I 6 Flange nut M6 8.8 0011106001AB

J 1 Flange nut M10 10.9 0011110000CA

K 4 Flange nut M12x1.5 10.9 (OEM) 0011112004SP

L 1 Flange nut M14x1.5 (OEM) 0011114007SP

M 4 Washer M5 300HV 0011205000AA

N 2 Washer M14xØ30x0,5 (OEM) 0011214007SP

O 2 Round head screw M6x16 10.9 flange 0012606016AA

P 2 Blind rivet nut M8 0012908002

Q 2 Blind rivet Ø4mmx10 0013004010

R 2 Screw Ø8x26mm 1452021004

- 8 Tie-wrap 4.6x200 fir tree Ø6.5mm H=7.5mm 0030225105

- 6 Tie-wrap 4.8x280 0030248280

Item Qty. Description Part number
(Only for kit nr. 1052351146, WAV-vehicle)

AA 2 Flange bolt M14x85x1.5 10.9 (OEM) 0010714085SP

AB 2 Flange nut M12x1.5 10.9 (OEM) 0011112004SP

AC 2 Washer M14x1,5 (OEM) 0011214008SP

AD 2 Flange bolt internal torx M8x22 10.9 (OEM) 0013308022DH

AE 2 Flange bolt internal torx M8x60 10.9 (OEM) 0013308060DH

AF 1 Flange bolt M12x90x1.5 10.9 ( OEM ) 0010712090SP
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Caddy MK5 VB-FullAir - Compressor box
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Item Qty. Description Part number

- 1 Compressor box (pre-assembled; all items below)) 1052131250A

1 1 Relais 40Amp 12V 0030500007A

2 1 Compressor 1052111100

3 3 Compressor suspension set 8052111101

4 1 Air intake filter 1052111106

5 1 Air filter holder 1052111107

6 3 Hose clamp 1052111108

7 1 Mounting support air filter 1052111125

8 1 Suction hose 1052111126

9 1 Suction hose 1052111127

10 1 VB-ASCU 1052122020

11 1 Compressor box bracket 1052131251B

12 1 Wiring Harness 1052201279

13 1 Valve block 1452251005

14 1 Compressor box bracket 1052131249A

A 3 Flange nut M6 8.8 0011106000AA

B 2 Taptite M6x12mm Torx 0012106012AA

C 2 Jack nut ø6.2x19.2 0014000028

D 2 Screw Ø6x25mm Torx 0015206025AF

E 5 Tie-wrap 4.6x200 fir tree Ø6.5mm H=12.7mm 0030225112

F 1 Nut plate M12 1052131248

G 1
Nut plate M8 1052131254

Flange nut M8 Tensilock 0011108000AA

H 1 Flange bolt M8x25 10.9 0010708025CA

I 2 Flange bolt M10x25 10.9 0010710025CA

J 1 Flange bolt M12x25 10.9 0010712025CA
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INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 




